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2" JUROP 4-WAY VALVE
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2 \ #  PART NUMBER DESCRIPTION
jﬁ /{L 5 1 1605500000 Handle
. 2 1608500000 Valve Cock
3 1623100000 Valve Cap (PN/PNR 72-82)
4 1627500600 Valve Body
{ 5 1680700200 Gasket (PN/R/PNR/DL)
| 6 1691000000 Spring
! 7 4022200030 Seal Ring (41 x 27 x 10)
8 4026107108 Bolt (8 x 20mm)
T T = 9 4026350909 Washer (8mm)
10 4026356004 Washer (8mm)
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3" JUROP 4-WAY VALVE

# PART NUMBER DESCRIPTION
1 1505000100 Handle
2 1608500600 Valve Cock
3 1610502500 3” NPT Flange
4 1622002300 Handle Pin
5 1623500200 Valve Cap
6 1627501000 Valve Body
7 1680702100 Flange Gasket
8 1680702300 Gasket
9 1685100800 Washer (8mm)
10 1691000200 Spring
11 4022100100 Grease Zert
12 4022200030 Seal Ring (41 x 27 x 10)
13 4025505008 Handle Grip
14 4026102808 Bolt (8 x 30mm)
15 4026120403 Bolt (8 x 20mm)
16 4026120406 Bolt (8 x 30mm)
17 4026136005 Bolt (8 x 12mm)
18 4026308005 Nut (8mm)
19 4026350909 Washer (8mm)
20 4029602700 Cap Cover
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6"’ JUROP 4-WAY VALVE

# PART NUMBER DESCRIPTION

4" JUROP 4-WAY VALVE

# PART NUMBER DESCRIPTION
1 1505000100 Handle

2 1608502700 Valve Cock

3 1610503000 4” NPT Flange

4 1622002300 Handle Pin

5 1623501000 Valve Cap

6 1627505700 Valve Body

7 1680609100 Flange Gasket

8 1680708100 Gasket

9 1585100100 Washer (10mm)
10 1691000200 Spring

11 4022100100 Grease Zert

12 4022200030 Seal Ring (41 x 27 x 10)
13 4023200014 1/2” Ball

14 4025505008 Handle Grip

15 4026102909 Bolt (10 x 35mm)
16 4026120405 Bolt (8 x 25mm)
17 4026120406 Bolt (8 x 30mm)
18 4026136005 Bolt (8 x 12mm)
19 4026308006 Nut (10mm)
20 4026350909 Washer (8mm)
21 4029602700 Cap Cover

1 1505000100 Handle

2 1608502400 Valve Cock

3 1610503100 6” NPT Flange

4 1622002300 Handle Pin

5 1623500800 Valve Cap

6 1627504500 Valve Body

7 1680609600 Flange Gasket

8 1680708000 Gasket

9 1685100100 Washer (10mm)
10 1691000200 Spring

11 4022100100 Grease Zert

12 4022200030 Seal Ring (41 x 27 x 10)
13 4023200014 1/2” Ball

14 4025505008 Handle Grip

15 4026102909 Bolt (10 x 35mm)
16 4026120405 Bolt (8 x 25mm)
17 4026120609 Bolt (12 x 30mm)
18 4026136005 Bolt (8 x 12mm)
19 4026308006 Nut (10mm)
20 4026350909 Washer (8mm)
21 4026350911 Washer (12mm)
22 4029602700 Cap Cover
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8" JUROP 4-WAY VALVE

# PART NUMBER DESCRIPTION
1 1505000100 Handle

2 1508500200 Valve Cock

3 1622002300 Handle Pin

4 1623500600 Valve Cap

5 1627502800 Valve Body

6 1591002500 Valve Gasket

7 1685100100 Washer (10mm)

8 1591002500 Spring

9 4022100100 Grease Zert

10 4022200009 Seal Ring (47 x 35 x 7)
11 4025505008 Handle Grip

12 4026102909 Bolt (10 x 35mm)

13 4026107111 Bolt (8 x 30mm)

14 4026136005 Bolt (8 x 12mm)

15 4026308006 Nut (10mm)

16 4026350606 Washer (8mm)

17 4029602700 Cap Cover




